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CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGmero:

12044569

Page / Pagina:

1/6

Date / Dia: July 06, 2012

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

[Customer’s Order ltem / Orden Cliente - ltem:
N/A

-Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A 181180/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: 1Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 1B/X42-L.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 8 Pcs/Pz Nominal Weight / Peso Nominal:
10.750 X 0.365 INCH 040 . 3,9,@_3 12133 FT 167.093 FT 6862.996.LB. 40.52 LBIFT
273.1X 9.3 MM -16:0 50.930 MTS 3113,000%KG 60.50 KG/M

- - Specimen condition - Test | - Y8 U.T.S. Y.S/UT.S Elongatlon/Alargamlento _l
Heat N2 | Sample N° | Condicién de ia probeta temp }- -Eul 0.50 %. Req. ]
Colada N° | MuestraN° [ Ls. Sc | Type| Or Siz Area Temp. [Min: 290 Min: 415 Reg. Max. Lo
- ’ 1 Tipo Tamafio Seccidn | ensayolMax: — IMax: - -
mm. . - mm2 - °C | mpa mpa in
- 61208 24195 B AM Ss| L 37.89 X 0922~ RT 32-7 501 i 0,65 2

AM: As manufactured / Segun proceso de fabricacidn
B: Body / Cuerpo

R

osition % / Coniposicion %

Ori: -Orientation / Orientacién
Req. Max: Required maximum’/ Maxinio requerido

Sc: Specimen condition / Condicién de la probeta
Ss: Strip specimen / Muestra rectangular

U.T.S: Ultimate tensile strength-/Resistene
Y.S: Yield strength / Fiiénci

Muestra N°

r Heat N® ] ,Sample N 1P

. 61208 1 00001
o 61 208 241 85

: ThlS cemﬁcate isissu ed by a oomputenzed System.ani
g 'Tenans i stamped in case the; ownerof the: ongmal certificate would release a copy 3
Uupon himself the re: ; nsibility for: any unlawful ornot a!lowed use. Any alteration and/orfalsifi

valid with electronic signatu:
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Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
- CERTIFICADO DE PRUEBAS EN FABRICA

‘Number / Namero:

12044569

Page

2/6

(52) 229 989 1100 tel

[ Pagina: (52) 229 989 1600 fax

Date / Dia: July 06, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

‘Customer’s Order ftem / Orden Cliente - item:

}Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

API SPEC 5L,0CTOBER 1, 2007

N/A N/A 181180/02
Manufacturing Process / Proceso de Manufactura: |Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED {LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

BIX42-1.245/L.290 PSL1

NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: {Length /.Longitud: Quantity / Cantidad: 8 Pcs/Pz . Nominal Weight / Peso Nominai:
10.750 X 0.365 INCH o040 167.093 FT 6862.996,LB . 40.52 LBIFT
273.1 X 9.3 MM 50.8930 MTS 3113.0092__ o ] 60.50 KG/M

Composition % # Composicion %
. X 100 - X 1000

C{M]|] st} Cr V {Cul. Al ] Sn] As

H Max ] 28 {120 -- | 40 80 | 400 - - -

X Min - 1291 10 - - - - - -

) HeatN? | Sample N°{P Max { 28 {1 120 - | 40 80 | 400 | . - - -

} Colada N° | Muestra N° Min - 28] 10| - -1 -1 -] -] -
61208 24196 P 17 | 68 239 7 0 1971 22 7 4 |

* [cor1: SUMA No+v
Col. 2: SUMA Mo+Cr+Ni+Cu+V

Required values ;
Valores requeridos: |

HeatN"\.

SMini—

‘Sample N° | Specimen condition
Colada N | Muestra N° Ls Sc
161208 ," 1124195 B AM
61208 124196 B AM._.+f

A As manufactured / Segln proceso de fabnwcié

o Thls cemﬁcate is lssued bya computenzed syste
'Tenans is stamped In case the owner of: theo

»-mr imself the responslblllty for:any unlawful o]

allowed use. Any alteration andlor

the law.

to the original:

P: Product / Producto
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Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN

Deifino Valenzuela Tejeria, Veracruz; Veracruz

C.P. 91697 MEXICO

~ CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

12044569

Page / Pagina:

3/6

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: July 06, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer’s Order Item / Orden Cliente - Item:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

AP1 SPEC S5L,OCTOBER 1, 2007

B/X42-1.245/L280 PSL1

N/A N/A 181180/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA JCONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 8 Pcs/Pz 1Nominal Weight / Peso Nominal:
10.750 X 0.365 INCH 040 e 1869712133 FT 1167.093 FT 6862.996.L.B ~ |40.52 LB/IFT
273.1 X 9.3 MM 4 f 50.930 MTS 3_11;_ G ] ) 160.50 KG/M

"1B: Body 7 Cuerpo

Var: Variation / Variacion

Standard / Norma:

Heat N° | Sample N° Result
-‘Colada N° | Muestra N° Resultado
61208 241935 Good / Bueno

2 Pressure / Presion

Unit/ Unidad.:

-,Tasi

I

*Teriaris’ i stamped. In case the owner of the original

his;certificate is issued by a computerized:systemand it is:valid with electronic signature;
rificate would release a copy

upon himsetf the responsibility for any uniawsul or not aliowed use. Any alteration and/oi




[
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Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA

CERTIFICADO DE PRUEBAS EN FABRICA 12044569

Number / Nimero:

(52) 229 989 1100 tel

Page / Pagina: (52) 229 989 1600 fax

416

Date / Dia: July 06, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V.

Customer’s Order item / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 181180/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 B/X42-L.245/L.290 PSL1 NORMAL BEVEL

' BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: tength / Longitud: Quantity / Cantidad: 8 Pcs/Pz Nominal Weight / Peso Nominal:
10.750 X 0.365 INCH 040 19.69/21.33 FT 167.093 FT 6862.996 LB 40.52 LBIFT
273.1 X 9.3 MM 6.00/6.50 MTS 50.930 MTS 3113.000 KG B} 60.50 KG/M _

Heat treatment / Tratamiento térmico: Pipe / Tubo - -
Quench media of heat treatment process / Medio de: enfriani
Temperature Scale / Escala de Temperatura: celcil

t.b del tratamiento térmico: Water / Agua

Type
Tipo

asrolled

| Fully Nlled Steel.

. Steel makmg process:

: Manufactured by TenarisTamsa .

Maienal free from Mercury contammatlon
Not repalred by weldlng

Non destructlve test. Satisfactory

lnspectlon method
.-EMI FLVI MPI -

| API SPEC 5L,0CTOBER 1, 2007 FE 50090101/ASTM A106
" |ASTM AS3, 10/ASME SA106,20100
. MATER!AL‘ACCORDING T0 NACE MRO175:2 3

& contaminacion de Mercu

do por soldadura '
destructivo. Satisfactorio

do de inspeccion

LVI- MPI -

53,10/ASME SA106,2010

This cemﬁm\e isissued by a oomputenzed system -anditis:valid with electronic signatu
'Tenans s stamped In case the: owner of the original cemﬁmte would release a copy o

PLSPEC 5L,0CTOBER 1, 2007 FE. 20090101 ST

|MATERIAL DE ACUERDO A NACE MR0175-200:

s color verde. En caso de que &l posee
sable por cualquier uso ifegal o indebid

upon himself the. responsnbmty for. any unlawful orn

Este certificado se emite mediante sistema gcomputanizade:y esivalidado con firma electrénica., El certificado onginal posee impreso el fogo

de Colada Continua.
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Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

12044569

Page / Pagina:

5/6

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: July 06, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

‘{Customer’s Order tem / Orden Cliente - ltem:

Customer's Reference / Ref. del Cliente:

[Manufacturer's Works Order N° / Confirmacién de Venta:

{N/A N/A 181180/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA JCONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: ‘|Ends / Extremos:
APl SPEC 5L,OCTOBER 1, 2007 1B/X42-L245/L290 PSL1 NORMAL BEVEL

|BISELADO NORMAL

!Dimensions / Dimensiones: Schedule / Cédula: JLength / Longitud: I Quantity / Cantidad: 8 Pcs/Pz Nominal Weight / Peso Nominal:
10.750 X 0.365 INCH 040 .. 19.69/21.33 FT 167.093 FT; . 6862.996 LB 40.52 LBIFT
273.1 X 9.3 MM 6.00/6.50 MTS 50.8930 MTS. 3113.000 KG 60.50 KG/M

Supplementary Information
Informacion Suplernentaria

Tamsa Ref: 261759

ﬁamsa‘:!‘{ef:: 261759

= Average length per pipe
Longitud:promedio por tubo
® T o
M.OQ0 j 6.366

i1\ Peso nominal:

Heat N° -Quantity Weight
Colada N° Cantidad Peso
(Pieces) (m) (Tons)
61208 8 167.09 .3.113

ue una copia, deberd ga
fo falsificacion estard st

con firma electrénica,, El certificado original posee impreso el fo
zar la conformidad con el originat haciénd
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CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGmero:

12044569

Page / Pagina:

6/6

Date / Dia: July 06, 2012

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V.

Customer’s Order item / Orden Cliente - Item:

‘Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 181180/02
IManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie;
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 B/X42-L245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: -]Quantity / Cantidad: 8 Pcs/Pz
10.750 X 0.365 INCH 040 18.68/2133 FT :1.67.093._FT
273.1 X 8.3 MM 6.00/6.50 MTS 50.930 MTS

6862.996 LB
. 3113.000 KG

Nominal Weight / Peso Nominal:
40.52 LBIFT
60.50 KG/M

This is to certify that the product deseribed.here has been manufactured, sampled, tested, and inspected in accordance with -~
purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin.

Por-el-presente certificamos que el material aqui descrito ha sido fabricado, muestreado,"én‘s:é)'l:aéio e inspeocionado de
- Jacuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado; com

a declaracion de origen.

i .Jupon himseif the responsibility for any unlawfil or not

This certificate:is issued by a computerized systs
"Tenaris: is stamped. In case the owner of the origin:

—CUSTOMER . THIRD PARTY_ |

INSPECTION COMPANY -
COMPANIA DE INSPECCION

Company Name: N/A
Employee Name: N/A

QUALITY CERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD

“Teresa M. Castella Abraham

—_TENARIS QUALITY DEP

ARTMENT SIGNATURE

ity
e subjected to the law.

riificado se emite mediante sistema
s color verde. En caso de que el posee

ssponsable por cualquier uso ilegal o indebid




